SPY HUNTER UPRIGHT
PARTS LIST

THAT ARE NOT INTERCHANGEABLE
WITH THE SIT DOWN MODEL

MIDWAY MFG. CO.

10601 W. Belmont Avenue
Franklin Park, Illinois 60131
U.S.A.

Phone: (312)451-9200 Cable Address: MIDCO  Telex No.: 72-1596

M051-00A27-A043
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NO. 0A27 - SPY HUNTER UPRIGHT - FRONT

NOTE: DRAWING MAY DIFFER SLIGHTLY FROM ACTUAL ASSEMBLY
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NO. 0A27 - SPY HUNTER UPRIGHT - FRONT PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 0A27-00900-00XF HEADER GLASS

2* | A595-00011-0000 HEADER LIGHT ASSY.

3 0537-00903-0052 GLASS CHANNEL - 8-1/2" LG (2 REQ'D)

4 0574-00903-0100 HEADER RETAINER BRKT. (2 REQ'D)
0017-00101-0138 #8x5/8 TORX TAMPER PROOF SCREW (10 REQ’'D)
0017-00008-0522 LONG ARM KEY T-20 (FOR ABOVE SCREW)

5 0017-00003-0430 6"x9” SPEAKER - 4 OHM, 10W. (2 REQ’'D)
Q130-00002-0000 SPEAKER COVER (2 REQ'D)
0017-00101-0127 #8-32x1-1/2" CARRIAGE BOLT (8 REQ'D)
0017-00103-0061 #8-32 HEX NUT W/SEMS (8 REQ’D)

6 0A27-00903-0000 DECAL (2 REQ’'D)

7 0A27-00901-00XF MAIN VIEWING GLASS

8 Q200-00019-0000 19” COLOR VERTICAL MONITOR
A353-00023-0000 VERTICAL MONITOR MTG. BRKT. ASSY. (2 REQ’'D)
0555-00901-0000 PLASTIC LOCATING PIN (4 REQ’D)
0017-00101-0141 #8x11/16 UNSLOT HEX HD. M.S. (8 REQ'D)

9 0314-00902-0000 PLEXI-GLASS
0508-00901-0000 PLEXI-GLASS MTG PLATE
0017-00101-0017 #6x1/2 BLACK SLT. HEX HD. SCR. (4 REQ’D)

10 0307-00918-0000 T.V. BEZEL
0508-00106-0000 BEZEL MTG. BRKT.

11 A307-00044-0000 LIGHT PANEL ASSY.

0360-00935-0000 SMALL SHADOW BOX (5 REQ’D)
0017-00003-0219 #194 WEDGE BASE LAMP -14V., .27A. (56 REQ’'D)
0017-00031-0030 WEDGE BASE LAMP SOCKET (5 REQ’D)

12 AA27-00014-0000 CONTROL PLATE & WELD STUDS ASSY.
0307-00911-0000 DECORATIVE OVERLAY
0307-00132-0100 CONTROL SHELF MTG. BRKT. - RIGHT
0307-00132-0200 CONTROL SHELF MTG. BRKT. - LEFT
0555-00901-0000 PLASTIC LOCATING PINS (4 REQ'D)
0017-00009-0534 BASSICK CLAMP (2 REQ’D)
0610-00132-00ZN STRIKE (2 REQ’D)

0017-00101-0141 #8x11/16 UNSLOT. HEX HD. SCREW (12 REQ’D)
0307-00117-00XF CONTROL SHELF HINGE
A307-00005-0000 CONTROL SHELF CABLE ASSY.

13* | A307-00042-0000 CONTROL HANDLE ASSY.

14* | A307-00038-0000 GEAR SHIFT ASSY.

15 AA27-00018-0000 ACCELERATOR PEDAL ASSY.
0A27-00105-00XF ACCELERATOR BASE (FLOOR PLATE)
0A27-00104-00XF ACCELERATOR BOX COVER (WALL PLATE)

16 A982-00014-0000 COIN DOOR & CABLE ASSY. - U.S.A. 26¢
A950-00004-0000 COIN BOX COVER
A950-00006-0100 WIRE COIN BOX CRADLE ASSY.
0950-00105-0000 COIN BOX COVER
0950-00104-0000 COIN BOX HANDLE
0950-00101-0000 COIN DEFLECTOR (2 REQ’'D)
0950-00900-0000 LARGE PLASTIC COIN BOX
0950-00103-0000 COIN BOX DIVIDER - OPTIONAL

*SEE SIT DOWN CATALOG FOR ILLUSTRATED PARTS BREAK DOWN




NO. 0A27 - SPY HUNTER UPRIGHT - FRONT PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

16 0017-00101-0142 1/4-20x1-3/8 BLACK RND. HD. BOLT (4 REQ'D)
0017-00104-0014 7/8" DISH WASHER (4 REQ'D)
0017-00103-0000 1/4-20 HEX NUT (4 REQ’'D)

17 0090-00002-04BK LARGE COIN DOOR FRAME
0017-00101-0121 #6-32x5/16 PHIL. TRS. HD. SCR. (3 REQ’'D)

18 0017-00102-0048 3/8-16x2” LEG LEVELERS (4 REQ'D)
0017-00103-0026 3/8-16 LEG LEVELER HEX NUTS (4 REQ'D)

19 0A27-00108-00XF BOTTOM TRIM PLATE

0017-00101-0138
0017-00101-0179

AA27-00012-0000
AA27-00007-0000
A084-90913-AA27
A307-00025-0000
0017-00101-0339
A084-91442-AA27
A307-00026-0000
A084-91433-AA27
A307-00027-0000
0017-00101-0153
A088-00016-0000
0303-00904-0000
A945-00038-0000
A307-00034-0000
A945-00020-0000
A945-00019-0000
A084-91648-A000
A307-00047-0000
A307-00048-0000
A307-00049-0000
A084-90412-D000
0624-00902-0100
0624-00902-0500
0017-00101-0141
0017-00104-0037
0894-00916-0000
0017-00101-0141
A961-00007-0000
0017-00005-0201
0017-00009-0490

#8x5/8 TORX TAMPER PROOF SCREW (5 REQ’'D)
#10-32x3/8 TORX PHIL. PAN HD. SCREW (2 REQ’'D)

ADDITIONAL PARTS LIST

CARD RACK SUPPORT BRKT. ASSY.

CARD RACK ASSY. W/BOARDS

SOUND /O P.C. BOARD ASSY.

SHIELD & BARRIER ASSY.

#6-32x3/8 PHIL. RND. SCREW (4 REQ’'D)
C.P.U. MCR-3 P.C. BRD. ASSY.

SHIELD ASSY. - INNER

VIDEO GEN. MCR-3 P.C. BRD. ASSY.

SHIELD ASSY. - OUTER

#6-31x1” PHIL. RND. HD. SCREW (8 REQ’D)
INTERLOCK SWITCH & SPRING BRKT. ASSY.
INTERLOCK SWITCH COVER

ON-OFF SWITCH & PLATE ASSY.
MULTIFUNCTION SWITCH/BRKT. ASSY.
POWER CHASSIS ASSY. -125VA., 115V

LINE CORD ASSY. -115V

DUAL POWER AMP W/MIXER ASSY.
ABSOLUTE POSITION BRD. W/SPACER ASSY.
LAMP DIVER P.C.B. W/ SPACER ASSY.
CHEAP SQUEAK & SPACER P.C. ASSY.
POWER SUPPLY -125VA

P.C. SUPPORT BRKT. - 12" LG. (2 REQ’'D)
P.C. SUPPORT BRKT. - 6-1/2” LG. (2 REQ’D)
#8x11/16 UNSLOT HEX HD. SCREW (10 REQ’D)
#8 FLAT WASHER (10 REQ’D)

PLASTIC PULL & VENT (2 REQ'D)

#8x11/16 UNSLOT HEX HD. SCREW (8 REQ’D)
CASTER ASSY.

BACK DOOR LOCK & KEY

5-5/8” SQR. VENT GRILLE (4 REQ’D)

*SEE SIT DOWN CATALOG FOR ILLUSTRATED PARTS BREAK DOWN
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NO. 0A27 - SPY HUNTER UPRIGHT - ACCELERATOR PEDAL ASSY.

NOTE: DRAWING MAY DIFFER SLIGHTLY FROM ACTUAL ASSEMBLY




NO. 0A27 - SPY HUNTER UPRIGHT - ACCELERATOR PEDAL ASSY. - PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION
1 AA27-00019-0000 ACCELERATOR PEDAL & HINGE ASSY.
2 AA27-00015-0000 STUD & ACCEL. STOP BRKT. ASSY.
3 105E-00004-0002 POT
4 NOT USED
5 0A27-00701-00XF GEAR - 16/32
AA27-00017-0000 POT & GEAR ASSY. (ITEMS 3 & 5)
6 0017-00100-0031 5/16” E-RING
7 NOT USED
8 0017-00102-0002 1/4-20x1/2 SLT. HEX HD. M.S.
9 0653-00734-0000 STOP - POT LIMIT
10 AA27-00016-0000 ACCELERATOR LEVER & GEAR ASSY.
11 0010-00280-0000 ACCEL. PEDAL SPRING
12 0017-00100-0122 1/4" E-RING
13 0307-00703-00XF PIVOT POST
14 0017-00103-0081 #10-32 HEX NUT W/SEMS
15&16 | 0017-00101-0598 #8-32x5/16 SLT.HEX HD. M.S. (11 REQ’D)

0A27-00105-00XF
0A27-00104-00XF
0A27-00107-00XF
0921-00700-0000

ADDITIONAL PARTS LIST

ACCELERATOR BASE (FLOOR PLATE)
ACCELERATOR BOX COVER (WALL PLATE)
ACCELERATOR LEVER STOP PLATE

PLASTIC ACTUATOR (GEAR & LEVER ASSY. - SHAFT)




